


39

Ref. No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
I2-01 GP-008635-00 Lppper Rack Bracket 2

I2-02 GP-008636-00 Rack For Looper Sensor 1

I2-03 GP-008637-00 Looper Sensor Bracket 1

I2-04 GP-008638-01 Looper Sensor Shaft 6

I2-05 GP-008639-00 Looper Sensor Shaft Bush 6

I2-06 GP-008640-00 Looper Sensor Cover 1

I2-07 GP-008641-00 Indicator For Looper Position 1

I2-08 GP-005676-00 Gear For Looper Position Sensor 1

I2-09 Potention Meter 1

I2-10 GP-006731-00 Potention Meter Plate 1

I2-11 GP-006711-00 Potention Meter Stud 1

I2-12 04010MC-7113 Hex.Socket Bolt(M4*L10) 2

I2-13 07016SC-4113 Hex.Socket Bolt(M4*L12) 2

I2-14 08007SC-4517 Hex.Socket Set Screw(M3*L5) 2

I2-15 15029SN-3211 Nut(M4) 1

I2-16 Truss Screw(M4*L5) 2

I2-17 Hex.Socket Bolt(M5*L10) 2

I2-18 Spring Washer(5@) 2

I2-19 Washer(5@) 2

I2-20 Truss Screw(M4*L5) 2





41

Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
J-001 03500100I000 Upper Thread Catcher Base 6 J-041 16014SW-4115 Spring Washer (@6) 1

J-002 03500210H000 Upper Thread Hook Base Cover 6 J-042 03004110H000 Driving Plate Block B 1

J-003 08500000I000 Upper Thread Catcher Set 6 J-043 18047SC-7113 Hex.Socket Bolt (M5*L15) 2

J-004 03500300I000 Upper Thread Hook 6 J-044 18048SW-3115 Spring Washer (@5 2

J-005 03500500H000 Upper Catcher Driving Lever 6 J-045 18049SW-3111 Washer (@5 2

J-006 03500600H000 Driving Lever Pin 6 J-046 03004200HH00 Motor Driving Connect Plate 1

J-007 03500700H000 Driving Lever Pin Collar 6 J-047 03004400H000 Motor Driving Connect Bearing 2

J-008 04014SC-4517 Hex.Socket Set Screw(M5*L5) 12 J-048 03008300H000 Connecting Plate Stud Screw A 1

J-009 03500800H000 Driving Lever Pin Washer 12 J-049 03004500H000 Connecting Plate Pin Washer 1

J-010 03500900H000 Clutch Block 6 J-050 03004700H000 Connecting Plate Stud Screw 1

J-011 03501000H000 Clutch Stud Screw 6 J-051 13042SN-1111 Hex.Nut (M6*T5-R) 1

J-012 03501100H000 Clutch Spring 6 J-052 03004800H000 Connecting Plate Knuckle 1

J-013 03501200H000 Clutch Dial 6 J-053 04032SN-A001 Hex. Nut (M8-No2) 1

J-014 11029SC-4113 Hex. Socket Bolt (M4*L20) 12 J-054 02023SC-7113 Hex.Socket Bolt (M4*L8) 12

J-015 03002610H000 Return Spring Stopper 12 J-055 18015SW-3111 Washer (4@) 12

J-016 05026SC-H001 Hex. Socket Bolt (M4*L10) 12 J-056 18014SW-3115 Spring Washer (@4-No2) 12

J-017 03002700H000 Return Spring 6 J-057 09030PR-A002 Upper Thread Presser Base 9C 6

J-018 03002800H000 Return Spring Stopper Washer 6 J-058 09031ET-A002 Velcro (9,C) 6

J-019 03003000H000 Return Spring Fix Pin 7 J-059 09033PR-A002 Presser Base Cover 6

J-020 03002900H000 Return Spring Fix Pin Washer 6 J-060 07018SC-8118 Plus Screw (M3*L8) 12

J-021 02015SC-7113 Hex.Socket Bolt(M4*L10) 6 J-061 09038CW-A001 Thread Presser Space 12

J-022 03003100H000 Upper Thread Hook Motor Unit 1 J-062 09040PR-A001 Bracket (L) 12

J-023 03003210H000 Motor Base 1 J-063 09041PR-A001 Bracket (R) 12

J-024 06025MC-7113 Hex.Socket Bolt(M6*L25) 4 J-064 06010SC-8118 Plus Screw (M3*L4) 24

J-025 16014SW-4115 Spring Washer (@6) 4 J-065 02009SC-A001 Side Cover Screw 12

J-026 08057SW-1111 Washer (@6) 4 J-066 09044PR-A001 Upper Thread Holder Disk Set 12

J-027 03003300H000 Cam Shaft Fixing Block 1 J-067 03004900H000 Motor Cover Fixing Bracket 2

J-028 05008MC-4517 Hex.Socket Bolt(M5*L8) 2 J-068 02023SC-7113 Hex.Socket Set Screw(M4*L8) 2

J-029 GP-005184-01 SENSOR SENSING ADJUSTING RING 1 J-069 18014SW-3115 Spring Washer (@4) 2

J-030 04014SC-4517 Hex.Socket Set Screw(M5*L5) 2 J-070 18015SW-3111 Washer (@4) 2

J-031 03003500H000 Motor Driving Cam Shaft 1 J-071 12001900I000 Upper Thread Hook Motor Cover 1

J-032 04014SC-4517 Hex.Socket Set Screw(M5*L5) 1 J-072 02010AF-3123 Truss Screw (M4*L8) 2

J-033 GP-005180-00 UPPER THREAD HOOK SENSOR BASE 1 J-073 03005MC-3123 Truss  Screw (M3*L5) 36

J-034 07035SC-7113 Bracket Screw (M3*L6) 2 J-074 03007300H000 Upper Thread Shaft Coupling 2

J-035 15-027A-2070 SENSOR 1 J-075 08113SC-A001  Screw (11/64,L=6) 8

J-036 27076SC-8119 Plus Screw (M3*L12) 1 J-076 GP-008454-00 Upper Thread Hook  Driving Shaft A 1

J-037 03003810H000 Stud Bolt for Driving Plate 1 J-077 GP-008455-00 Upper Thread Hook  Driving Shaft B 1

J-038 03003910H000 Upper Thread Driving Plate 1 J-078 GP-010783-00 Bracket for Thread Holding Shaft 1

J-039 03004000H000 Stud Bolt Washer 1 J-079 GP-010784-00 Block for Thread Holding Shaft 1

J-040 13042SN-1111 Hex.Nut (M6*T5-R) 1 J-080 02031SC-7113 Hex.Socket Bolt(M5*L10) 2





43

Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
J-081 18048SW-3115 Spring Washer (@5) 2

J-082 18049SW-3111 Washer (@5 ) 2

J-083 11029SC-4113 Hex.Socket Bolt(M4*L20) 1





45

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
K-001 GP-007357-00 Head (9C) 6 K-040 10900003I000 Thread Holding Device A'ssy 6

K-002 05008SC-4113 Hex.Socket Bolt (M4*L16) 24 K-041 05070SC-3123 Truss Bolt 9/64 n=40 12

K-003 06003SW-2111 Washer (@4) 24 K-042 07005BM-B002 Take-Up Lever Set 54

K-004 08201303I000 Head Rail (9C) 6 K-043 08200503A000 Take-Up Lever Shaft (9C) 6

K-005 05014SC-7113 Hex. Socket Bolt (M4*L23) 24 K-044 08203000A000 Take-Up Lever Shaft Bush(L) 6

K-006 05015CW-A001 Head Base Pin(@5*L15) 12 K-045 08200800A000 Take-Up Lever Shaft Bush(R) 6

K-007 03022SC-4517 Hex. Socket Set Screw(M4*L5) 24 K-046 07009SC-4517 Hex. Socket Bolt(M5*L6) 12

K-008 08201800A000 Needle Bar 54 K-047 02015SC-7113 Hex.Socket Bolt(M4*L8) 24

K-009 05019SC-A001 Needle Bar Cover Screw (M5*L6) 54 K-048 GP-008506-00 Color Change Bracket "B" 12

K-010 05021SF-A001 FELT 36 K-049 11047PR-A002 Cable Support "B" 6

K-011 05023RB-A001 Needle Bar Cushion Rubber "A" 36 K-050 02023SC-7113 Hex.Socket Bolt(M4*L5) 12

K-012 05024RB-A001 Needle Bar Cushion Rubber "B" 54 K-051 05022SW-A001 SPRING SHOE WASHER 54

K-013 11101200T000 Upper Dead Point Stopper 54 K-052 05070SC-3123 HEAD FACE PLATE (U) SCREW 12

K-014 05026SC-4113 Stopper Screw (9/64-11.5) 54 K-053 01303700H000 TENSION PLATE PIN 24

K-015 08201400H000 Needle Bar Holder 54 K-054 05027PR-H001 PRESSER FOOT HOLDER WASHER 54

K-016 05028SC-4113 Holder Screw (9/64-L8) 54 K-055 05031AF-A001 PRESSER FOOT GUIDE BUSH 54

K-017 05021PM-H001 Presser Foot Spring Guide 128 K-056 08200003I000 HEAD(SET) (9C) 6

K-018 08201000I000 Needle Bar Return Spring 54 K-057 GP-008460-00 Head Transportation Shaft A 1

K-019 08200500I000 PRESSER FOOT 54 K-058 GP-008471-00 Head Transportation Shaft A 1

GP-006119-00 PRESSER FOOT (L) (Option) K-059 GP-008398-00 Tension Plate Holder Base 12

K-020 08200900I000 Presser Foot Holder A'ssy 54 K-060 GP-008399-00 Tension Plate Holder Base Cover 6

K-021 05026SC-H001 Presser Foot Bolt 54 K-061 10011SC-8119 Screw(M3*L6) 12

K-022 08200800I000 Needle Bar Return Spring 54

K-023 08201200H000 Presser Foot Cushion Rubber A 54

K-024 05036CW-A001 Needle Fixed Holder Set 54

K-025 05363SC-A001 Needle Fixed Screw (A/S) 54

K-026 05037DB-A001 Needle (Db-K5, #11) 54

K-027 08200203I000 Needle Bar Guide Rail (9C) 6

K-028 05041SC-A001 Bolt (9/64 n=40) 30

K-029 10200103B000 Head Face Plate (U) 9C 6

K-030 10200100H000 Thread Guide Bush "A-1" 54

K-031 10300003A000 Thread Guide (M) Set (9C) 6

K-032 10300113A000 Thread Guide (M) (9C) 6

K-033 05452CM-A001 Eyelet "A" 54

K-034 10110000A000 Eyelet "B" (9C) 54

K-035 05062SC-A001 Thread Guide (M) Screw (9/64 n=40) 6

K-036 05070SC-3123 Head Face Plate (U) Screw 24

K-037 GP-010443-00 Head Face Plate(L) 6

K-038 11012PR-B001 Thread Guide 54

K-039 09005SC-3123 Truss Bolt (M3*L5) 54





47

Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
L1-01 08300003I000 Tension Unit Set 6 L1-41 08300703I000 Roller Base Ass'y 6

L1-02 04010MC-7113 Hex.Socket Bolt (M4*L10) 12 L1-42 GP-005179-00 THREAD BREAKAGE DETECT WHEEL 54

L1-03 15089SC-7119 C.S Screw (M4*L10) 12 L1-43 08011SC-8118 Screw (M2*L4) 54

L1-04 08000803I000 Tension Plate Cover 6 L1-44 11083CW-B001 Thread Detecting Wheel Stud "A" 30

L1-05 08310000B000 Tension Adjusting Set 54 L1-45 20009EL-WH09 Wheel Sensor Board (9C) 6

L1-06 11081CW-A001 Thread Tension Adjusting Stud 54 L1-46 02010SC-3123 Truss Screw (M4*L8) 18

L1-07 11082AF-A001 Thread Take-Up Spring 54 L1-47 05016SN-1211 Nut (@4) 18

L1-08 11083PM-A001 Disc Plate 54 L1-48 08300203I000 Board Base 6

L1-09 11084AF-A001 Felt 162 L1-49 02023SC-7113 Hex.Socket Bolt (M4*L8) 18

L1-10 11085AF-A001 Rotary Tension Disc 54 L1-50 18015SW-3111 Washer (4@) 18

L1-11 11086PM-A001 Tension Spring Collar 54 L1-51 08300103I000 Tension Unit 6

L1-12 08300800A000 Tension Adjusting Spring 54 L1-52 02101000H000 Plate To B/B Cable 6

L1-13 08300700A000 Tension Spring Stopper 54 L1-53 25126EL-B001 Sensor Board To Wheel Earth 6

L1-14 08300500A000 Tension Adjusting Nut 54 L1-54 08308300B000 Thread Detecting Wheel Stud "B" 24

L1-15 11009SC-A001 Stud Screw 54 L1-55 05452CM-A001 Eyelet "A" 54

L1-16 11009PR-B001 Thread Breakage Detecting Plate 54 L1-56 08202000A000 Tension Plate Holder (9C) 12

L1-17 09005SC-3123 Truss Screw (M3*L6) 54 L1-57 02101800B000 PLATE LED S/W BOARD CABLE 6

L1-18 11014SN-1211 Hex.Nut (M3-No2) 54

L1-19 11012PR-B001 Thread Guide (New) 128

L1-20 09005SC-3123 Truss Screw (M3*L6) 128

L1-21 11014SN-1211 Hex.Nut (M3-No2) 128

L1-22 08320000I000 Sub Tension Adjusting Set 54

L1-23 08301000I000 Tension Adjusting Stud 54

L1-24 08301200I000 Tension Disk @20 128

L1-25 08301100I000 Tension Spring 54

L1-26 11088PM-A001 Tension Spring Stopper 54

L1-27 10600610A000 Sub Tension Adjusting Nut "A" 54

L1-28 03031SN-A001 Pin. Nut (11/64,N=40) 54

L1-29 08300303I000 Insert Bush. Connecting Plate "A" 6

L1-30 08300403I000 Insert Bush. Connecting Plate "B" 6

L1-31 09005SC-3123 Truss Screw (M3*L6) 54

L1-32 02-0000-EMB1 Head On/Off S/W Board 9C,15C 6

L1-33 09005SC-3123 Truss Screw (M3*L6) 24

L1-34 08300400A000 Lamp Cover 6

L1-35 11021SC-4113 Hex. Socket Bolt (M4*L35) 12

L1-36 18015SW-3111 Washer (4@) 12

L1-37 08002603H000 Cover Plate A 6

L1-38 02023SC-7113 Hex. Socket Bolt (M4*L8) 12

L1-39 02103903H000 Wheel Earth 9C 6

L1-40 11075PM-B001 Thread Sensor Roller(B1)Set 54





49

Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
L2-01 GP-006576-00 Thread Tension Plate 6 L2-41 18015SW-3111 Washer(4@) 6

L2-02 02023SC-7113 Hex.Socket Bolt (M4*L8) 24 L2-42 GP-007089-00 Color Change Bracket 12

L2-03 18015SW-3111 Washer (4@) 24 L2-43 02031SC-7113 Hex.Socket Bolt (M5*L10) 12

L2-04 GP-006575-00 Thread Guide(L) 6 L2-44 18048SW-3115 Spring Washer(5@) 12

L2-05 03005MC-3123 Truss Screw(M3*L5) 12 L2-45 18049SW-3111 Washer(5@) 12

L2-06 05452CM-A001 Eyelet "A" 36 L2-46 18067SC-7119 Screw(M5*L8 접시) 6

L2-07 AS-003235-00 Tension Adjusting Set 36 L2-47 08058SN-1311 Nut(M6) 2

L2-08 GP-006551-00 Thread Tension Adjusting Stud 36 L2-48 08001200F000 Connecting Joint 1

L2-09 GP-006991-00 Thread Take-Up Spring 36 L2-49 11009SC-A001 Stud Screw 6

L2-10 11083PM-A001 Disc Plate 36

L2-11 11084AF-A001 Felt 72

L2-12 40-204A-1230 Rotary Tension Disc 144

L2-13 40-304A-1230 Tension Spring Collar 36

L2-14 08300800A000 Tension Adjusting Spring 36

L2-15 08300700A000 Tension Spring Stopper 36

L2-16 08300500A000 Tension Adjusting Nut 36

L2-17 GP-006990-00 Thread Tension Shaft Holder 36

L2-18 AS-003236-00 Sub Tension Adjusting Set 36

L2-19 GP-006550-00 Tension Adjusting Stud 36

L2-20 08301100I000 Tension Spring 36

L2-21 08300500A000 Sub Tension Adjusting Nut "A" 36

L2-22 GP-006988-00 Sub-Thread Tension Guide 36

L2-23 03031SN-A001 Pin. Nut (11/64,N=40) 36

L2-24 GP-006552-01 Thread Adjustor Holding Plate 6

L2-25 02002SC-8119 Screw(M4*L8 접시) 12

L2-26 PN-000135-00 Thread Release Pin Ass'y 36

L2-27 GP-006989-00 Thread Release Plate Bracket 12

L2-28 02023SC-7113 Hex.Socket Bolt (M4*L8) 24

L2-29 18014SW-3115 Spring Washer (4@) 24

L2-30 18015SW-3111 Washer (4@) 24

L2-31 GP-007094-00 Thread Release Plate Ass'y 6

L2-32 GP-007093-00 LM-Guide Ass'y for Thread Tension Plate 6

L2-33 02002SC-7119  Screw(M4*L8) 12

L2-34 SC-0000320-00 Screw for Thread Tension Plate 12

L2-35 GP-006577-00 Tension Plate LM Space"A" 6

L2-36 GP-006578-00 Tension Plate LM Space"B" 6

L2-37 GP-006579-00 Looper Push Up Plate 6

L2-38 AS-001741-00 Thread Release Driving Roller Ass'y 6

L2-39 15029SN-3211 Nut(M4) 6

L2-40 18014SW-3115 Spring Washer(4@) 6





51

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
M-001 GP-008629-00 Cable Cover A 1 M-041 Thread Board Power Cable 1

M-002 GP-008630-00 Cable Cover B 1 M-042 Control Board Power Cable(Arm) 1

M-003 02031SC-7113 Hex. Socket Screw(M5*L10) 16 M-043 Control Board Power Cable(Base) 1

M-004 18049SW-3111 Washer (@5) 16

M-005 02065SC-3328 Tapping Screw (M3*L10) 8

M-006 08076SC-7113 Hex. Socket Bolt (M5*L12) 12

M-007 18048SW-3115 Spring Washer (@5) 12

M-008 16018SW-1111 Washer (@5) 12

M-009 09200000B000 Lamp Ass,Y 1

M-010 09300000B000 Lamp Ass,Y 2

M-011 03016SC-4113 Hex. Socket Bolt (M5*L15) 16

M-012 02031SC-7113 Hex. Socket Screw(M5*L10) 6

M-013 18048SW-3115 Spring Washer (@5) 16

M-014 16018SW-1111 Washer (@5) 16

M-015 20011PR-A001 Reflecting (1) 1

M-016 20009PR-A001 Reflecting (2) 1

M-017 20014ET-A001 Lamp Socket 8

M-018 20012PR-A001 Lamp Socket Fixed Plate 8

M-019 22025SC-9134 Screw (M4*L10) 12

M-020 09200100B000 Washer (Pvc) 12

M-021 20015PR-A001 Lamp Structure B 4

M-022 09000700B000 BALLAST 4

M-023 20009EL-B001 LAMP (32W) 4

M-024 12000200B000 CABLE COVER PLATE 2

M-025 02000400B000 CABLE COVER HOLDER 4

M-026 BD-000232-01 Board(THSB REV06(SA) 6

M-027 11049SC-A001 Board Stud Bolt 24

M-028 18048SW-3115 Spring Washer (@5) 24

M-029 18154SC-9134 PLUS SCREW (M3*L8) 24

M-030 BD-000231-00 Chenille Board(Control Revol(CHE-CNT) 3

M-031 18154SC-9134 PLUS SCREW (M3*L8) 24

M-032 GP-008607-00 Board Attatching Plate 6

M-033 18154SC-9134 PLUS SCREW (M3*L8) 12

M-034 GP-005786-00 Lamp Bracket 4

M-035 02031SC-7113 Hex. Socket Screw(M5*L10) 8

M-036 18048SW-3115 Spring Washer (@5) 8

M-037 16018SW-1111 Washer (@5) 8

M-038 18154SC-9134 PLUS SCREW (M3*L8) 8

M-039 Chenille Head Joint 1

M-040 Head Joint 1





53

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
N-001 GP-008439-00 X-FRAME(X-480mm) 3 N-041 14060AF-4517 HEX.SOCKET SCREW(M6*L6) 12

N-002 GP-008438-00 X-CAM ROLLER RAIL 6 N-042 BE-000026-00 X-DRIVER TIMING BELT(L=785MM) 3

N-003 04016MC-4113 CAM ROLLER GUIDE FIXED SCREW 22 N-043 04000600F000 PERCEPTION SENSOR BRACKET X,Y 2

N-004 16103CL-H001 X BELT CATCHER PLATE (B) 3 N-044 15046EL-CT01 XY-SENSOR ASSY 2

N-005 GP-005636-00 X-ASIX FEED PLATE 3 N-045 07018SC-8118 PLUS SCREW (M3*L8) 2

N-006 15001BR-B001 CAM ROLLER BAEARING 12 N-046 15120SC-A001 POSITION ADJUSTING SCREW 2

N-007 15002CW-B001 CAM ROLLER STUD (A) 6 N-047 15056PR-B001 SQUARE WASHER 2

N-008 15003CW-B001 CAM ROLLER STUD (B) 6 N-048 04000700B000 SENSOR PERCEPTION PLATE (X) 3

N-009 18014SW-3115 SPRING WASHER (@4-NO2) 6 N-049 07035SC-7113 BRACKET SCREW (M3*L6) 6

N-010 15029SN-3211 HEX. NUT (M4-NO2) 6 N-050 06011SW-2111 WASHER (@3) 6

N-011 12010SN-1211 HEX.NUT (M5) 6 N-051 15099AF-A001 Y-AXIS MOTOR 1

N-012 15067SC-A001 HEX.SOCKET BOLT (M4*L7) 12 N-052 03003SC-4113 HEX. SOCKET BOLT "B"(M8*L35) 4

N-013 04202400B000 TIMING PULLEY TENSION BASE(N) 1 N-053 15095SW-3115 SPRING WASHER (@8) 4

N-014 15027DC-A001 TIMING PULLEY BRACKET (C) 1 N-054 04029SW-A001 STUD BOLT WASHER(S) (@8) 4

N-015 15056PR-A001 TENSION RIVET PLATE (W) W:48 1 N-055 GP-005637-00 X-MOTOR BRACKET 1

N-016 15058SC-1211 HEX. BOLT (M6*L58) 1 N-056 14027SC-4113 HEX.SOCKET BOLT (M8*L30) 4

N-017 14064SN-7311 HEX.NUT (M6-NO3) 1 N-057 15095SW-3115 SPRING WASHER (@8) 4

N-018 15055PR-A001 TENSION PLATE (W) (BELT:48) 1 N-058 04029SW-A001 STUD BOLT WASHER(S) (@8) 4

N-019 15089SC-7119 C.S SCREW (M4*L10) 4 N-059 03003800B000 COUPLING 2

N-020 15028SC-1111 HEX. BOLT (M6*L20) 9 N-060 08091SC-7113 HEX. SOCKET BOLT (M6*L20) 8

N-021 03026SW-9115 SPRING WASHER (@6) 9 N-061 GP-005753-00 X DRIVING SHAFT A 1

N-022 08057SW-1111 WASHER (@6) 9 N-062 GP-005754-00 X DRIVING SHAFT  B 1

N-023 15046RB-A001 DRIVING PIN WASHER (TW1225) 6 N-063 04000200B000 CAM ROLLER END SEAL B 6

N-024 15042BR-A001 NEEDLE BEARING (1210ZZ) 6 N-064 03065SC-A001 GUARD PLATE SCREW 18

N-025 04104400B000 TIMING PULLEY DRIVING PIN 3

N-026 04700100B000 X-TIMING PULLEY (S5M) 3

N-027 03022SC-4517 HEX. SOCKET SET SCREW(M4*L5) 6

N-028 04000200H000 X-LM GUIDE SUPPORT PLATE (B) 3

N-029 15020SC-4113 HEX,SOCKET BOLT (M8*L50) 18

N-030 15095SW-3115 SPRING WASHER (@8) 18

N-031 04029SW-A001 STUD BOLT WASHER(S) (@8) 18

N-032 04000100H000 X-LM GUIDE SUPPORT PLATE (A) 3

N-033 15090SC-B001 HEX.SOCKET SET SCREW (M6*L10) 6

N-034 15031CL-A001 TIMING PULLEY BRACKET (L) 3

N-035 15032CL-A001 TIMING PULLEY BRACKET (R) 3

N-036 14002SC-7113 HEX.SOCKET BOLT (M6*L15) 12

N-037 04003500B000 NEEDLE BEARING COLLAR 6

N-038 04014SC-4517 HEX.SOCKET SET SCREW(M5*L5) 12

N-039 14065BR-A001 NEEDLE BEARING (NK18/16A) 6

N-040 04001100B000 TIMING PULLEY C(18-S5M-32AF) 3





55

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
O-001 15047MT-UI12 Y-AXIS MOTOR 1 O-041 14061AF-4517 HEX.SOCKET SCREW(M8*L8) 1

O-002 03003SC-4113 HEX. SOCKET BOLT "B"(M8*L35) 4 O-042 04205000B000 BELT CATCHER PLATE (B) 1

O-003 15095SW-3115 SPRING WASHER (@8) 4 O-043 15001BR-B001 CAM ROLLER BAEARING 4

O-004 04029SW-A001 STUD BOLT WASHER(S) (@8) 4 O-044 15002CW-B001 CAM ROLLER STUD (A) 2

O-005 15103CA-A001 Y-AXIS MOTOR BRACKET 1 O-045 18014SW-3115 SPRING WASHER (@4-NO2) 2

O-006 14027SC-4113 HEX.SOCKET BOLT (M8*L30) 4 O-046 15029SN-3211 HEX. NUT (M4-NO2) 2

O-007 15095SW-3115 SPRING WASHER (@8) 4 O-047 15003CW-B001 CAM ROLLER STUD (B) 2

O-008 04029SW-A001 STUD BOLT WASHER(S) (@8) 4 O-048 12010SN-1211 HEX.NUT (M5) 2

O-009 15106PR-A001 SUPPORT PLATE "A" (T:2) 1 O-049 04000500H004 Y-DRIVE TIMING BELT (W:48) 1

O-010 03003800B000 COUPLING 4 O-050 GP-005612-00 Y-AXIS BEARING BLOCK(B) 2

O-011 08091SC-7113 HEX. SOCKET BOLT (M6*L20) 16 O-051 15067SC-A001 HEX.SOCKET BOLT (M4*L7) 4

O-012 GP-008442-00 Y-AXIS FRAME 4 O-052 15077BR-B001 BALL BEARING (LR606NPPU) 2

O-013 15030AD-B021 Y CAM ROLLER GUIDE RAIL 2 O-053 15097CW-A001 RAIL GUIDE PIN "A" 1

O-014 04016MC-4113 CAM ROLLER GUIDE FIXED SCREW 20 O-054 18111CW-B001 FRAME 'E' ROLLER 1

O-015 15031CL-A001 TIMING PULLEY BRACKET (L) 1 O-055 15098CW-A001 RAIL GUIDE PIN "B" 1

O-016 15032CL-A001 TIMING PULLEY BRACKET (R) 1 O-056 04007200B000 BEARING ADJUSTING BLOCK "Y" 1

O-017 14002SC-7113 HEX.SOCKET BOLT (M6*L15) 4 O-057 15074SC-A001 STOPPER STUD 1

O-018 14065BR-A001 NEEDLE BEARING (NK18/16A) 2 O-058 03016SC-4113 CAP FRAME SET SCREW 2

O-019 04003500B000 NEEDLE BEARING COLLAR 2 O-059 18048SW-3115 SPRING WASHER (5@) 2

O-020 04014SC-4517 HEX.SOCKET SET SCREW(M5*L5) 4 O-060 18049SW-3111 WASHER (@5) 2

O-021 04001100B000 TIMING PULLEY C(18-S5M-32AF) 1 O-061 15046EL-CT01 XY-SENSOR ASSY 2

O-022 14060AF-4517 HEX.SOCKET SCREW(M6*L6) 4 O-062 07018SC-8118 PLUS SCREW (M3*L8) 2

O-023 04700100B000 X-TIMING PULLEY (S5M) 1 O-063 06011SW-2111 WASHER (@3) 2

O-024 15042BR-A001 NEEDLE BEARING (1210ZZ) 2 O-064 04000600F000 PERCEPTION SENSOR BRACKET X,Y 2

O-025 15046RB-A001 DRIVING PIN WASHER (TW1225) 2 O-065 15120SC-A001 POSITION ADJUSTING SCREW 2

O-026 04104400B000 TIMING PULLEY DRIVING PIN 1 O-066 15056PR-B001 SQUARE WASHER 2

O-027 15027DC-A001 TIMING PULLEY BRACKET (C) 1 O-067 04000800H000 SENSOR PLATE "Y" 1

O-028 03022SC-4517 HEX. SOCKET SET SCREW(M4*L5) 2 O-068 07035SC-7113 BRACKET SCREW (M3*L6) 2

O-029 15028SC-1111 HEX. BOLT (M6*L20) 3 O-069 06011SW-2111 WASHER (@3) 2

O-030 03026SW-9115 SPRING WASHER (@6) 3 O-070 04001100H000 Y- FRAME SUPPORT PLATE 2

O-031 08057SW-1111 WASHER (@6) 3 O-071 15019SC-4113 HEX. SOCKET BOLT (M8*L40) 4

O-032 04202400B000 TIMING PULLEY TENSION BASE(N) 1 O-072 15095SW-3115 SPRING WASHER (@8) 6

O-033 15090SC-B001 HEX.SOCKET SET SCREW (M6*L10) 2 O-073 04029SW-A001 STUD BOLT WASHER(S) (@8) 6

O-034 04200400B000 Y ADJUSTING SHAFT GUIDE (A) 1 O-074 15017SC-4113 HEX. SOCKET BOLT (M8*L45) 2

O-035 16059SC-7113 HEX.SOCKET BOLT (M6*L12) 4 O-075 04000200B000 CAM ROLLER END SEAL B 1

O-036 04200500B000 Y ADJUSTING SHAFT GUIDE (B) 1 O-076 03065SC-A001 GUARD PLATE SCREW 6

O-037 16059SC-7113 HEX.SOCKET BOLT (M6*L12) 2 O-077 08400400I000 Y BEARING BLOCK (F) 1

O-038 04200600B000 ADJUSTING SHAFT STOPPER 1 O-078 15001BR-B001 CAM ROLLER BAEARING 4

O-039 14006SC-7113 HEX.SOCKET SET SCREW(M8*L15) 2 O-079 15002CW-B001 CAM ROLLER STUD (A) 2

O-040 15033CW-B001 CAM ROLLAR SCREW "B" 1 O-080 18014SW-3115 SPRING WASHER (@4-NO2) 2





57

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
O-081 15029SN-3211 HEX. NUT (M4-NO2) 2 O-121 GP-008441-00 Y-Support Plate 2

O-082 15003CW-B001 CAM ROLLER STUD (B) 2 O-122 GP-008450-00 Y-Driving Shaft(A) 1

O-083 12010SN-1211 HEX.NUT (M5) 2 O-123 GP-008451-00 Y-Driving Shaft(B) 1

O-084 15077BR-B001 BALL BEARING (LR606NPPU) 1 O-124 GP-008452-00 Y-Driving Shaft(C) 1

O-085 08400110H000 Y-RAIL GUIDE SHAFT (FRONT-A) 1 O-125 GP-008453-00 Y-Driving Shaft(D) 1

O-086 15077SW-2111 WASHER (8@-S) 1 O-126 04014SC-4517 Hex.Socket Set Screw(M5*L5) 24

O-087 15078SW-8113 TOOTHED LOCK WASHER (@8) 1 O-127 04001700B009 Idler (A) 4

O-088 15079SN-2311 RAIL GUIDE SHAFT NUT 1 04002100B009 Idler (B) 2

O-089 08400310H004 Y-AXIS FRAME (F) L=824 2 O-128 04001900B009 Idler Base (A) 4

O-090 15037AD-BE11 CAM ROLLER GUIDE RAIL (L=824) 1 04002000B009 Idler Base (B) 2

O-091 04016MC-4113 CAM ROLLER GUIDE FIXED SCREW 20 O-129 04001800B009 Idler Shaft (A) 4

O-092 15091RB-A001 RUBBER CAP 1 04002000B009 Idler Shaft (B) 2

O-093 GP-005613-00 JOINT COVER FOR BEARING BLOCK 2 O-130 03002700T000 Bearing Collar 12

O-094 15084SC-7119 C.S SCREW (M4*L6) 32 O-131 18014SC-7113 Hex. Socket Bolt (M4*L9) 12

O-095 GP-005346-00 SUPPORT BRACKET 1 O-132 08057SW-1111 Washer (@6) 24

O-096 18047SC-7113 HEX/ SOCKET BOLT (M5*L15) 2 O-133 03026SW-9115 Spring Washer (@6) 24

O-097 18048SW-3115 SPRING WASHER (5@) 2 O-134 14046SC-7113 Hex. Socket Bolt (M6*L30) 24

O-098 18049SW-3111 WASHER (@5) 2

O-099 15167PR-A021 ROLLER BRACKET 1

O-100 02015SC-7113 HEX.SOCKET BOLT(M4*L10) 2

O-101 18014SW-3115 SPRING WASHER (@4-NO2) 2

O-102 18015SW-3111 WASHER (4@) 2

O-103 15174CW-A001 ROLLER PIN 1

O-104 15176CW-A001 GUIDE ROLLER 1

O-105 09005SC-3123 TRUSS SCREW (M3*L6) 2

O-106 10507400I000 ROLLER POSITION ADJUSTING PIN 1

O-107 10507500I000 ROLLER 1

O-108 15159SR-4013 E-RING (3@) 1

O-109 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 1

O-110 18014SW-3115 SPRING WASHER (@4-NO2) 1

O-111 18015SW-3111 WASHER (4@) 1

O-112 GP-006914-02 ROLLER BRACKET 1

O-113 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 2

O-114 18014SW-3115 SPRING WASHER (@4-NO2) 2

O-115 18015SW-3111 WASHER (4@) 2

O-116 15093AD-B001 Table Support 8

O-117 18047SC-7113 Hex/ Socket Bolt (M5*L15) 16

O-118 18048SW-3115 Spring Washer (5@) 48

O-119 18049SW-3111 Washer (@5) 48

O-120 16010SC-8330 Tapping Screw (M6*L25) 48





59

Ref.No Part No. PartNames Q'ty Ref. No Part No. Part Names Q'ty
P-001 19002SC-1330 Tapping Screw (4*L16-No1) 8

P-002 19003EL-B001 Limit S/W (V4F1L07B) 4

P-003 19005SC-8118 Plus Screw (M3*L20) 8

P-004 06011SW-2111 Washer (@3) 8

P-005 05100200B000 Regulatory Rod 2

P-006 19012SP-B001 Return Spring 4

P-007 05100800B000 S/W Bar Return Spring Guide 4

P-008 05100100B000 Switch Bar @19*@22 L6300 2

P-009 05100300B000 Switch Bar Cap 4

P-010 19018PM-A001 Bar S/W Support 2

P-011 19002SC-1330 Tapping Screw (4*L16-No1) 8

P-012 19020EL-A001 Connector 2

P-013 19021PM-B001 S/W Bar Guide 4

P-014 11021SC-4113 Hex. Socket Bolt (M4*L35) 2

P-015 18014SW-3115 Spring Washer (@4-No2) 2

P-016 18015SW-3111 Washer (4@) 2

P-017 02029SN-9311 Hex. Nut (M4-No2) 2

P-018 19024ET-B001 Limit Switch Plate 4

P-019 25075EL-A001 Connect Cable (25-75) 2

P-020 02010SC-3123 Truss Screw (M4*L8) 8

P-021 25065EL-A031 Bar Switch-Joint Card 2

P-022 05100900B000 Bar Switch Box (B) 1

P-023 05101100B000 S/W Plate B 1

P-024 09001100BT00 Magnetic Switch (SET) (1@) 1

09001110BT00 Magnetic Switch (SET) (3@) 1

P-025 02004300BT00 I/O S/W Connecting Connector 1

P-026 02004200BT00 NFB To Magnet Switch 1

P-027 GP-010387-00 Bar Switch Box (A) 1

P-028 19015PR-B001 S/W PLATE 4

P-029 GP-010233-00 Bar Switch Support(B) 4





61

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
Q-001 GP-008461-00 FRAME(A) 1 Q-041 16014SW-4115 SPRING WASHER (@6) 6

Q-002 GP-008462-00 FRAME(B) 1 Q-042 08057SW-1111 WASHER (@6) 6

Q-003 GP-008463-00 FRAME(D) 1 Q-043 18068SF-AE00 Front Felt(H) 3

Q-004 GP-008466-00 FRAME(G) 1 Q-044 18069SF-AA00 Front Felt (2) (L=135) 40

Q-005 GP-008464-00 FRAME(E) 1 Q-045 18071SF-A001 Rear Felt (K) (L=135) 40

Q-006 GP-008467-00 FRAME(C-1) 1 Q-046 18072SF-AD00 Rear Felt (1) (L=105) 4

Q-007 GP-008468-00 FRAME(C-2) 1 Q-047 10501900I000 Felt(A) 17

Q-008 GP-008469-00 FRAME(C-3) 1 Q-048 18084PR-A001 Clip [L=300mm] 42

Q-009 GP-008470-00 FRAME(C-4) 1 Q-049 18086PR-B001 Frame Clip Support 84

Q-010 10501100I000 LEFT CORNER GUIDE (A) 2 Q-050 18011BM-A021 Clip [L=750mm] 2

Q-011 10501200I000 LEFT CORNER GUIDE (B) 2 Q-051 10500200B000 FELT ATTACHMENT 10

Q-012 10501300I000 LEFT CORNER GUIDE (C) 4 Q-052 10500300B000 FRONT FELT (A) 10

Q-013 18014SC-7113 TRUSS SCREW (M4*L9) 12 Q-053 10011SC-8119 PLUS SCREW (M3*L6) 6

Q-014 18014SC-7113 TRUSS SCREW (M4*L9) 12 Q-054 GP-006545-00 FELT V 2

Q-015 02002SC-7119 PLUSS SCREW (M4*L8) 16 Q-055 GP-006546-00 FELT W 3

Q-016 10000200I000 BEARING CONNECTING BLOCK A 3 Q-056 GP-008474-00 FRAME GUIDE RAIL PLATE C L=2610 2

Q-017 GP-007190-00 BEARING CONNECTING BLOCK B 3 Q-057 GP-008475-00 FRAME GUIDE RAIL PLATE D L=1012 2

Q-018 07016SC-4113 HEX.SOCKET BOLT (M4*L12) 6 Q-058 GP-005292-00 COVER FOR RAIL 2

Q-019 02015SC-7113 HEX.SOCKET BOLT(M4*L10) 3 Q-059 SC-000272-00 SCREW FOR RAIL COVER 2

Q-020 18014SW-3115 SPRING WASHER (@4-NO2) 9 Q-060 18015SW-3111 WASHER (4@) 6

Q-021 18015SW-3111 WASHER (4@) 9 Q-061 10510800B000 ROLLER PIN 3

Q-022 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 6 Q-062 18107CW-B001 ROLLER 3

Q-023 18014SW-3115 SPRING WASHER (@4-NO2) 6 Q-063 18106PR-B001 ROLLER BRACKET 3

Q-024 15077BR-B001 BALL BEARING (LR606NPPU) 12 Q-064 18015SW-3111 WASHER (4@) 6

Q-025 18062CW-A021 RAIL GUIDE PIN "B" 12 Q-065 18014SW-3115 SPRING WASHER (@4-NO2) 6

Q-026 GP-008476-00 GUIDE FOR BEARING 4 Q-066 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 6

Q-027 15057SC-8119 C. S SCREW (M4*L14) 28

Q-028 18014SW-3115 SPRING WASHER (@4-NO2) 28

Q-029 18015SW-3111 WASHER (4@) 28

Q-030 18151SN-8311 FLANGE NUT (M4) 28

Q-031 18045SC-A001 SCREW BUSH (M4*P0.7) 86

Q-032 02010AF-3123 TRUSS SCREW (M4*L8) 86

Q-033 GP-008472-00 FRAME GUIDE RAIL PLATE A L=839 2

Q-034 GP-008473-00 FRAME GUIDE RAIL PLATE B L=1296 2

Q-035 15105SC-4113 HEX.SOCKET SCREW (M4*L15) 8

Q-036 AS-001419-01 FRAME (E) END CAP(B) 1

Q-037 AS-001418-01 FRAME (E) END CAP(A) 1

Q-038 10000700I000 INSERT BUSH 6

Q-039 10000800I000 INSURT BUSH WASHER 6

Q-040 08091SC-7113 HEX. SOCKET BOLT (M6*L20) 6





63

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
R-001 SWF-00000364 Control Box ASS'Y (set) 1 R-033 10-012M-PT10 Stud For Joint Board (3-5-15) 8

R-002 GP-009429,00 Control Box 1 R-034 10-021M-SW66 Fixing Scerw For Joint Board (set) (M3×L6) 16

R-003 AS-003157,00 Transformer ASS'Y (set) 1 R-035 07-004S-SM5S Fixing Scerw For J/B Fixing Bracket (set) (M4×L10) 6

EP-000046-00 Transformer 1 R-036 GP-009444,00 Radiator For Trimming Driver (A) 1

GP-009448,00 Fixing Bracket For Core (A) 1 R-037 GP-009443,00 Radiator For Trimming Driver (B) 1

GP-009450,00 Fixing Bracket For Core (B) 1 R-038 06-001C-SE50 Fixing Scerw For Trimming Driver Radiator (A) (M4×L8) 2

GP-009449,00 Fixing Bracket For Core (C) 1 R-039 GP-009433,00 Fixing Bracket For Trimming Driver 1

GP-010165,00 Fixing Bracket For Core (D) 1 R-040 10-0004M-SW68 Fixing Scerw For Trimming Driver Radiator (B) (M3×L5) 4

GP-009451,00 Fixing Bracket For Connect Plate 1 R-041 08-002M-SW67 Stud For Trimming Driver (A) (3-5-10) 3

GP-009452,00 Connect Plate 1 R-042 BD-000244-00 Trimming Driver (A) 1

07-004S-SM5S Fixing Screw For Connect Plate (set) (M4×L10) 4 R-043 10-012M-PT10 Stud For Trimming Driver (B) (3-5-25) 3

R-004 EP-000047-00 Noise Filter 1 R-044 BD-000244-00 Trimming Driver (B) 1

R-005 07-004S-SM5S Fixing Screw Noise Filter (set) (M4×L10) 4 R-045 10-021M-SW66 Fixing Scerw For Trimming Driver (set) (M3×L6) 3

R-006 BD-000242-00 Connect Board 1 R-046 07-004S-SM5S Fixing Scerw For Trimming Driver Bracket  A (set) (M4×L10) 2

R-007 07-004S-SM5S Fixing Screw For Connect Board (set) (M4×L10) 5 R-047 10-042M-AU10 Fixing Scerw For Trimming Driver Bracket  B (set) (M4×L16) 1

R-008 bd-000168-00 Surge protector 2 R-049 14-0000-HB10 X-Driver 1

R-009 07-004S-SM5S Fixing Screw For Surge protector (set) (M4×L10) 2 R-050 14-0000-HB10 Y-Driver 1

R-010 07-004S-SM5S Ground Screw For Connect Plate (set) (M4×L10) 3 R-051 GP-009434,00 Fixing Bracket For Drive 3

R-011 10-016M-SW66 Fixing Screw For Transformer  A (M6×L12) 2 R-052 06-001C-SE50 Fixing Scerw For Drive (M4×L8) 9

R-012 10-003S-SW66 Spring Washer (Ø6) 2 R-053 07-004S-SM5S Fixing Scerw For Drive Fixing Bracket  A (set) (M4×L10) 6

R-013 10-004S-SW66 Washer (Ø6) 2 R-054 10-042M-AU10 Fixing Scerw For Drive Fixing Bracket  B (set) (M4×L16) 3

R-014 SC-000393,00 Fixing Screw For Transformer  B  (set) (M6×L12) 2 R-055 GP-009431,00 Side Cover 1

R-015 GP-0007472-00 Digital SMPS 1 R-056 EP-000048-00 Fan 1

R-016 GP-009436,00 SMPS Bracket (A) 1 R-057 01-002M-AU12 Fixing Scerw For Fan  (M4×L35) 4

R-017 BD-000243-00 SMPS Connect Board 1 R-058 10-003M-PT01 Fixing Scerw For Side Cover (Truss) (M4×L8) 4

R-018 GP-010736,00 Stud For SMPS Connect Board (4-6-10) 2 R-059 EP-000049-00 Fuse Holder 1

R-019 07-004S-SM5S Fixing Scerw For SMPS Connect Board  (set) (M4×L10) 2 R-060 EP-000050-00 External Concent 1

R-020 07-004S-SM5S Fixing Scerw For Digital SMPS (set) (M4×L10) 2 R-061 10-0725S-SW70 Fixing Scerw For External Concent (M3×L12) 4

R-021 07-004S-SM5S Fixing Scerw  For SMPS Bracket (A) (set) (M4×L10) 2 R-062 GP-009439,00 Front Cover 1

R-022 EP-000015-00 24V SMPS 3 R-063 10-003M-PT01 Fixing Scerw For Front Cover  (Truss) (M4×L8) 6

R-023 GP-009434,00 SMPS Bracket (B) 3 R-064 GP-009441,00 Rear Cover 1

R-024 07-004S-SM5S Fixing Scerw For 24V SMPS  (set) (M4×L10) 12 R-065 02-001B-SW67 Switch Cover 3

R-025 07-004S-SM5S Fixing Scerw For SMPS Bracket (B)  (set) (M4×L10) 6 R-066 SC-000395,00 Fixing Scerw For Switch Cover  (Truss) (M3×L10) 6

R-026 GP-009453,00 Copper Plate For SMPS (A) 4 R-067 10-003M-PT01 Fixing Scerw For Rear Cover  (Truss) (M4×L8) 6

R-027 GP-009454,00 Copper Plate For SMPS (B) 6 R-068 GP-009455,00 Base Rubber 2

R-028 GP-009445,00 Driver Fixing Plate 1 R-069 09-023C-SC-53 Q·C PASSED Sticker 1

R-029 07-004S-SM5S Fixing Scerw For Driver Fixing Plate (set) (M4×L10) 6 R-070 01-003S-BT01 CAUTION Sticker 1

R-030 BD-000245-00 Joint Board (A) 2 R-071 04-003S-AU10 WARNING Sticker 1

R-031 BD-000245-00 Joint Board (B) 2 R-072 01-004S-BT01 Fan claning Sticker 1

R-032 GP-009442,00 Fixing Bracket For Joint Board 2 R-073 GP-009829,00 Input Voltage Sticker 1





65

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
R-074 GP-009830,00 Inside Sticker 1

R-076 GP-009832,00 X-Driver Sticker 1

R-077 GP-009833,00 Y-Driver Sticker 1



S Operation Box

2

1

11

25

37

60

62

4,5,10,17,18,22,24,26
32,33,40,42,44,48,49
51,53,55,59,61,63

41

43

45

52

56 57 58

64

65
66

9,20,38 21,47

8,31,39,46

54

50

27

28

29

30

34

36

35

12

13,67

14

16

19 23

15

3

6

7



67

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
S-001 SWF-00000327 Operation Box (Option) 1 S-041 GP-005112,00 CPU Board Bracket B 1

S-002 GP-005056,00 Base Plate 1 S-042 10-002S-SW66 Screw Ass'y For CPU Board Bracket B (M3×L7) 4

S-003 GP-005060,00 OP Fixing Bracket 1 S-043 BD-000161,00 I/O Board 1

S-004 07-004S-SM5S Screw Ass'y For OP Fixing Bracket A (M4×L10) 2 S-044 10-002S-SW66 Screw Ass'y For I/O Board (M3×L7) 6

S-005 01-004S-2070 Screw Ass'y For OP Fixing Bracket B (M4×L8) 2 S-045 BD-000160,00 DDC Board 1

S-006 GP-006287,00 LCD 1 S-046 01-102B-OT10 DDC Board Insulation Bushing A 4

S-007 GP-005063,00 Protection Sponge for LCD 4 S-047 10-109C-3701 DDC Board Insulation Bushing B 4

S-008 GP-005757,00 LCD Insulation Bushing A 4 S-048 10-072S-SW70 Screw Ass'y For DDC Board (M3×L12) 4

S-009 01-101B-OT10 LCD Insulation Bushing B 4 S-049 10-002S-SW66 Screw Ass'y For switching regulator (M3×L7) 2

S-010 SC-000280,00 Screw Ass'y For LCD (M2.5×L10) 4 S-050 04-005A-SW64 CPU Fan 1

S-011 GP-005090,00 Front Cover 1 S-051 10-072S-SW70 Screw Ass'y For CPU Fan (M3×L12) 2

S-012 GP-006301,00 Touch Panel 1 S-052 02-101A-DU33 DDC Board Radiator 1

S-013 GP-005091,00 Protection film For Touch Panel 1 S-053 10-042M-AU10 Screw Ass'y For DDC Board Radiator (M4×L16) 2

S-014 GP-005092,00 Function Button (A) 1 S-054 01-016A-DU33 Speaker 2

S-015 GP-005093,00 Function Button (B) 1 S-055 10-002S-SW66 Screw Ass'y For Speaker (M3×L7) 4

S-016 BD-000162,00 Key board 1 S-056 GP-005115,00 LCD Connector Pressing Sponge A 1

S-017 10-020S-SW66 Screw for Key board (ST2.9×L8) 5 S-057 GP-005116,00 LCD Connector Pressing Sponge B 1

S-018 01-004S-2070 Screw Ass'y For  Front Cover (M4×L8) 4 S-058 GP-005117,00 LCD Connector Pressing Plate 1

S-019 GP-006293,00 Inverter 1 S-059 10-002S-SW66 Screw Ass'y For LCD Connector Pressing Plate (M3×L7) 2

S-020 10-109C-3701 Inverter Insulation Bushing A 2 S-060 GP-005118,00 Chassis 1

S-021 01-001C-AT10 Inverter Insulation Bushing B 2 S-061 01-004S-2070 Screw Ass'y For Chassis (M4×L8) 10

S-022 10-002S-SW66 Screw Ass'y For Inverter (M3×L12) 2 S-062 GP-005119,00 Rear Cover 1

S-023 BD-000159,00 Connector Board 1 S-063 07-004S-SM5S Screw Ass'y For Rear Cover (M4×L10) 4

S-024 10-002S-SW66 Screw Ass'y For  Connector Board (M3×L7) 2 S-064 01-003A-DU33 FDD Cover 1

S-025 GP-005098,00 FDD Front Bracker 1 S-065 01-004A-DU33 Connector Cover 1

S-026 10-002S-SW66 Screw Ass'y For FDD Front Bracker (M3×L7) 3 S-066 01-003B-SW63 Push Latch 2

S-027 10-004A-AT10 FDD 1 S-067 GP-005091,00 Protection film For Touch Panel 4

S-028 GP-005099,00 FDD Fixing Bracket A 1

S-029 GP-005100,00 FDD Fixing Bracket B 1

S-030 GP-005944,00 FDD Insulation Plate 1

S-031 01-102B-OT10 FDD Insulation Bushing 4

S-032 10-072S-SW70 Screw for FDD (M3×L12) 4

S-033 10-002S-SW66 Screw Ass'y For FDD Fixing Bracket (M3×L7) 4

S-034 BD-000158,00 CPU Board 1

S-035 10-006S-AT10 CPU Board Fixing Stud (3-5-20) 6

S-036 GP-005103,00 CPU Board Insulation Plate 1

S-037 GP-005102,00 CPU Board Bracket A        1

S-038 01-102B-OT10 CPU Board Insulation Bushing A 4

S-039 01-001C-AT10 CPU Board Insulation Bushing B 4

S-040 10-072S-SW70 Screw Ass'y For CPU Board Bracket A        (M3×L12) 4





69

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
T-001 23001EL-B001 ON/OFF SWITCH 1

T-002 23002EL-B001 Timer 1

T-003 23003EL-B001 Start Switch 1

T-004 23004EL-B001 Stop Switch 1

T-005 23005BM-B001 Spool Post 1

T-006 23008BM-B001 Tension Adjusting Set 1

T-007 23009CW-B001 Bobbin Shaft 1

T-008 02026SC-A001 Bobbin Stand 1

T-009 23002BM-B001 Bobbin Winder 1

T-010 23019PR-B001 Tension Adjustment Holder 1

T-011 23043SN-B001 Antenna Bar Nut 1

T-012 23044CN-B001 Ceramic Ring 1

T-013 23007SH-B001 Antenna  Bar 1

T-014 23006SH-B001 Antenna  Bar Hanger 1

T-015 23010EL-B001 Control Board 1

T-016 23023ET-A001 Base 1

T-017 23012EL-B001 Transformer 1

T-018 23025ET-B001 Fuse Box 1

T-019 23005PU-A001 Transformation Switch 1

T-020 23045ET-B001 Aluminium Ring 1

T-021 23045ET-B001 AC Cord 1

T-022 23015MT-B001 Motor 1

T-023 230209R-A001 Cover 1

T-024 23027ET-B001 Variable Resistance 1

T-025 23028ET-B001 Condenser 1





71

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
U-001 GP-006569-00 Tension Release Driving Lever 1/H

U-002 GP-006994-00 Stud Screw for Thread Release Lever 1/H

U-003 GP-006996-00 [Thread Release Retrun Spring] 1/H

U-004 09005SC-3123 Truss Screw(M3*L6) 2/H

U-005 AS-001741-00 Thread Release Driving Roller Ass'y 6

U-006 11014SN-1211 HEX.NUT (M3-NO2) 1/H

U-007 GP-006580-00 Thread Release Attatching Plate 1/H

U-008 GP-006557-00 Thread Release Bush 1/H

U-009 GP-006997-00 Thread Release Bracket 1/H

U-010 04010MC-7113 Hex.Socket Bolt(M4 *L10) 3/H

U-011 02065SC-7113 Hex.Socket Bolt(M5 *L12) 2/H

U-012 GP-006566-00 Thread Release Cam 1/H

U-013 05014SC-7113 HEX. SOCKET BOLT (M4*L25) 2/H

U-014 GP-006568-00 Tension Release Cam Bracket 1/H

U-015 07016SC-7113 HEX.SOCKET BOLT (M4*L12) 1/H

U-016 GP-006708-00 Gear 1

U-017 MO-000020-00 Motor 1

U-018 GP-006571-00 Thread Release Motor Bracket "A" 1

U-019 04010MC-7113 HEX.SOCKET BOLT (M4*L10) 4

U-020 GP-006553-00 Tension Release Driving Gear 1

U-021 GP-006572-00 Thread Release Motor Bracket "B" 1

U-022 18047SC-7113 Hex.Socket Bolt(M5 *L15) 2

U-023 02065SC-7113 Hex.Socket Bolt(M5 *L12) 3

U-024 GP-006998-00 Thread Release Shaft (A) 1

U-025 GP-006999-00 Thread Release Shaft (B) 1

U-026 GP-007000-00 Thread Release Shaft (C) 1

U-027 040041MC-4517 SET. SCREW (M5*L6) 1

U-028 CL-000059-00 Thread Release Collar 1

U-029 04004MC-4517 SET. SCREW (M4*L4) 2/H

U-030 03005100U000 Coupling "A" 2

U-031 03016SC-4113 Hex. Socket Bolt (M5*L15) 4

U-032 07009SC-4517 Hex.Socket Set Screw 2

U-033 GP-010304-00 Thread Release Motor Cover Stud 2

U-034 02010SC-3123 Truss Screw(M4*L8) 2

U-035 GP-010305-00 Thread Release Motor Cover 1

U-036 EP-000052-00 POTENTIO METER 1

U-037 GP-006731-00 POTENTIO  METER PLATE 1

U-038 GP-006711-00 POTENTIO METER STUD 1





73

Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
V-001 GP-009589-00 Oil Tank Ass'Y 6

V-002 GP-009590-00 Oil Tank Felt 6

V-003 02023SC-7113 Hex. Socket Bolt (M4*L8) 24

V-004 18045ET-UK01 Oil Hose L=160 24

V-005 03000500U000 Oil Tube Pin 30

V-006 18015SW-3111 WASHER (4@) 12

V-007 18033PR-UK01 OIL TUBE GUIDE 12

V-008 32046SP-T121 HOLDER FOR OIL HOSE 30

V-009 03008400H000 Top Shaft Bracket "C" 1

V-010 08087SC-7113 Hex. Socket Bolt (M8*L25) 2

V-011 15095SW-3115 Spring Washer (@8) 2

V-012 04029SW-A001 Stud Bolt Washer(S) (@8) 2

V-013 03008500H000 Top Shaft Bearing Case "B" 1

V-014 03016SC-4113 Hex. Socket Bolt (M5*L15) 3

V-015 18048SW-3115 Spring Washer (5@) 3

V-016 18049SW-3111 Washer (@5) 3

V-017 01001100H000 Ball Bearing (6005Zz) 1

V-018 03005210H000 Collar "A" 1

V-019 14060AF-4517 Hex.Socket Screw(M6*L6) 2




